



TEST REPORT

DATE: 01-16-2017

Page 1 of 1

TEST NUMBER: 0233599

CLIENT	Davati Group-(MAXX Floors™)
---------------	-----------------------------

TEST METHOD CONDUCTED	ASTM F1700 Test Summary
------------------------------	-------------------------



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Planks-Loose Lay

TEST RESULTS

Test Method	Characteristic	Requirement	Test Results
Certificate of Compliance	Composition of Material		
ASTM F2055	Size, Tolerance	±0.016 in. per linear foot	Exceed 0.016 in/lin ft
ASTM F386	Thickness, Product	±0.005 in. as specified	0.188 inch
ASTM F410	Thickness, Wear Layer	Commercial 0.020 in/min	0.011 inch/0.26 mm
ASTM F2055	Squareness	Maximum 0.010 in	Pass
ASTM F1914	Residual Indentation	Average less than 8%, maximum single reading 10%	0.015 inch / 7.78%
ASTM F137	Flexibility	1 in mandrel, no crack or break	6 mm Mandrel
ASTM F2199	Dimensional Stability	Maximum 0.020 in/lin ft	MD: -0.008" (-0.07%) AMD: -0.013" (-0.11%)
ASTM F925	Resistance to Chemicals	No more than a slight change in surface dulling, surface attack, or staining	Pass
ASTM F1515	Resistance to Light	Max ΔE <8 ave.	ΔE: 0.55
ASTM F1514	Resistance to Heat	Max ΔE <8 ave.	ΔE: 0.35
Certificate of Compliance	Embossing Area	Max 1/3 of flat surface area	N/A

APPROVED BY: *Gary Anthony*

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.